

4207-1 Milgen Road, Columbus, GA 31907

Telephone: 706-940-0049

www.texttest.com

TextesT Report: 2187  
Date: 7/9/2015  
Page: 1 of 1CLIENT: **FIRE RETARDANT COATINGS OF TEXAS, LLC**  
1150 Blue Mound Rd. West #403  
Haslet, TX 76052  
ATTN: David PauloSAMPLE IDENTIFICATION: FX Fabric Guard  
Cotton Blend  
ORDER: 2187

## TESTED AS RECEIVED

CAN/ULC-S109-03 FLAMMABILITY Small Flame Test SPECIMEN		DAMAGED LENGTH (mm)	DRIP BURN (Seconds)	AFTER FLAME (Seconds)	
Length	1	51.0	0.0	0.0	
	2	55.0	0.0	0.0	
	3	56.0	0.0	0.0	
	4	60.0	0.0	0.0	
	5	66.0	0.0	0.0	
Width	6	57.0	0.0	0.0	
	7	56.0	0.0	0.0	
	8	55.0	0.0	0.0	
	9	58.0	0.0	0.0	
	10	<u>59.0</u>	0.0	0.0	PASS
Average		57.3			

Specimens were conditioned 30 minutes @ 105°C, 50% RH before testing.

## PERFORMANCE REQUIREMENTS

Small Flame Test DAMAGED LENGTH 165 mm Max. Avg., 190 mm Max. Ind.  
DRIP BURN: 2 Seconds Maximum Individual SpecimensCOMMENTS: The submitted sample passes the requirements of CAN/ULC-S109-03  
Small Flame Test when tested in the as received condition.

TEXTTEST

  
Signed by